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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO ENlO204TYPE3.1) 

* ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLMIENTO 
WE CERTIP( THAT THE PRODUCT LISTED BELaW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUlREMENTS GIVEN M ONE OR MORE OF THE 

FOLLOWlNü STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISE~~ADO. FABRICAD3 Y PROBADO DE ACUERDO CON NUESTqO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

M I  598 - VALVE INSPECTION AND TESTMG AP16D - PPELME VALVES -CATE, PLUG, BALL AND CHECK 
AF'I 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING AP1600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSl B16-10 -PACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTMGS, SOCKET - WELDMG AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 
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Part No. AC061A08MAB830000M r 
(Código) 6" Fig. 5202 F UT WCB, API TRIM No.8 830000M DescriDtion 

Descripción CAST STEEL GATE VALVE 150 CLASS 
(VALWLA COMPUERTA DE ACERO FUNDiüO CLASE 150) 

VALVE WííH U I W  EMISSION CONTROL (M PPM'S MAX.1 WALVIJLA SUhlmISWA CON CONTROLDEBAJAS 
EMISIONES B U G I ~ A S  (SOPPM'S MAX.) ) 

PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC ( P S ~  
(HIDROSTATICAI 

PNEUMATIC IPSI) 

I MECHANICAL TESTS (QROP~MECANiCas] 

\ 
(NLUMATICA) 

TENS YlELD ELG RED BHN 

KPSl KPSI % % 
C V N ~  IST ZND 3RD AYO 

76.13 46.55 25 48 163 

75.26 45.97 27 48 166 

77.72 48.00 25 49 171 
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C H E M I C A L  COMPOSITION (%) C O M P O ~ I C I ~ N  QUIMICA (%) 

CERTIFICADO POR: CERTiFIED BY : 
ASEGURAMIENTO DE CAUDAD QUALITY ASSURANCE 
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ITEM HEAT No. MATERIAL 

(PARTE1 (COLADA) (ASTM) 
BODY WH33425 ASTMA-216AVCB 

CUERPO 
BONNET WH33251 ASTMAJI6NCB 

BONETE 

WEDGE WH33835 ASTMA-216IWCB 
DISCO 

L 

c M n  P S Si N i  CK M0 C U  v Cb 
0.195 0.890 0.029 0.013 0.479 0.053 0.033 0.014 0.037 0.001 

Nomlizaied to Momialirado al 930 Temwr u, (Temole al 650 Enfriado en aire. 
0.198 0.940 0.033 0.021 0.431 0.046 0.056 0.005 0.046 0.001 

Nomlizated to Mamlicado a) 930 Temper lo CTerm>le a) 650 Enfriado en a&. 
0.198 0.890 0.028 0.010 0.391 0.040 0.040 0.012 0.029 0.001 

Nomlizated to Momlizado a) 930 Temer u, (Temlc al 650 Enfriado en aire. 


